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Table.1 Pattern conditions

Pattern Pitch 250nm

Pattern Array | Tetragonal lattice

Table.2 RIE conditions

Etching Gas CHF3
RF Power [W] 150
Gas Pressure [Pal] 2
Gas Flow rate [scem] 30

:Sony Storage Media and Devices, Co., Ltd.
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Table.3 Test Results

Test sample | Reference
Height 435nm 230nm
Aspect ratio 1.74 0.92

S Aspect ratio = height / pitch
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Fig.1 Results of transmittance
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